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COMMODITY : E.R.W:STEEL PIPE se H SEAH StEEI SPrP CUSTOMER PLESA
A% it 2 ~ ' , (F)Ml of M| B =& A
SPECIFICATION: : API 5LB PSL1/ASTM A53B(2007) HEAD ‘OFFICE ;' BONGNAE-DONG 1GA; ‘JUNG-GU, SEOUL, KOREA SHIPPER DUFERCO: SA
‘ POHANG PLANT ; 14-1; JANGHEUNG-DONG, NAM-GU, POHANG
. HEAT NO. j‘f)“yp'% = B oA % % QUANTITY 1) o
NO. | (BATCH. NO..). [ ‘ORDER., SIZE E F %79 FZFM/T) REMARK
*1 b PCS TOTAL LENGTH WEIGHT
25 |(sTy5r7a080)| BBE- 16" X0.375 " X6.120H 12 73.440 M 6.828 | CONFIRM TO NACE NORM MRO175(LAST EDITION)
e *ERW: CHEMICAL, COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
26 (Sﬁsng%fogo) BBE 16" X 0.375 " X 6.120°M 42 257.040 M 93.900 | *DSAW: CHEMICAL. COMPOSITION AND HARDNESS ONLY
27 (310183?’%235’80) BBE 24" X.0.375 " X 6.120 M 11 67.320 M 9.471
28 | (gLoaeato)| BBE 2 X0375" X6.120M 20 129.400 M| 17.219
: ' : IMPACT
HYDROSTATIC | N | VD[ F|s|C|RM|[B|D|C|F|F|RF| ~ZINC COATING TENSILE TEST
- TEST il u|ElOlEAlE|R|R|L|L[EL TEST CHEMICAL  COMPOSITION(%) (Gage: Length : 50mm) {ECS; 1ARD-| HEAT | PROTECTIVE
» D SM|A|O|M]|SG|:N|L|U[A]A|LVA NESS | TREAT| COATTHG &
| HEAT MO 5sec| R [ 7| ¥E[T]E b PN R R N E T wetar oF 2| D |c|si|m|p|s |culnt|crluo| v|cso) D TENSILE | YIELD |E.L |ENE-[SHEAR TEST | NENT | - LINING
NO. | (BATCH NO.) i LS|E | B OT|N |n|E|se|mcann 3151 | , , 1 | STRENGTH| STRENGTH RGY [AREA
psi- E_EJ_ gol1 plLs| 1 C.S|ALK| . ¢ 2 2(2l2]2}|3 % RC | oy Tﬁé&‘é P
R NN o] u N| o SIS EEE v . -
L2 G N | Gauss| +3 G | *4| #5 | =6 *7 |*8fx9] P p #10 [Jould. % *11
7Nz 30 MAX .| 26 120-| 30 |30 | 40{10{ 40| 15|80 | : 22
SPEC : - : : MIN i : 60200 | -35500: ..
25 .- c826112: | 1990 [6lie| 6 |G G 1 uwJas| 2| 8af13]8] e o T .
-|(S173172080) : : poo|1af 2{-84-[13]7 |1 |12 |mRl1 | 1| 68890~ |. 50030 | 38 | 10 |G
ElEE T : po|16).37]:83-| 119 |1 |Rp1 | R|TR|: | W | 74400
26 | C826154:| 1990: |:G.}:G |G |G G 1171784150 A : : :
- |(S173172090) : 5 | opofe| 1 |7e|as)7 f1faf2|1|1| |T| 66860 | 49600 | 39 29 |6
e , 3 e , cpclas| 2| 78 [16]09 [ 1) 1 [TR|TR] « | W.| 74980 | -
27.|: -€836830 1990: 6| G|:G |G G- Bl 1|77 {12|8| | | :
- |(5173202080) P15\ R| 77 [14f 7 |1|2|1|1|1| |T| 69610 | 47130 | 37 8 |G
;. . ¥ | Pla7f2| 77|13 6 |1f1|1|1|2| |W| 73240 | ,
28 | - 836824 1990 |6 LG |G |G G. H |16|TR| 83 [15] 8 | o _—
(S173202100) ' P |15|TR|:84 |16 9| L|1|1|1|21]| |T]| 71210 | :50030 | 36 8 | G
P |16| R s2- 13| 7 1|1l W 75560
Nohp~ #1270 0 ¢ ; %
0. | Refer:.To:The Attached .. |}
T. | Section Designation E
o e X
. “VWE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESIED IN ACCORDANCE WITH ABOVE
Surveyor : LE. Manager of Q.M Dept.

%I;ECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTAB

USE OF THE MATERIAL OUTSIDE THE SPECIFICA&%IS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY

AND/OR MONETARY PROBLEMS. FURTHERMORE ZATION OR PERSON(S) WHO DELIBERATELY MODIFIES

THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)




